

3132 Dr. M. Yousaf

To: Mr. Zaheer Abbas, Manager Construction Beaconhouse School System.

Project: Construction of New Campus Ibne Sina Campus at Valencia Town, Lahore.

Our Ref. No. CL/CED/ 8588	Dated:	15-04-22	Test Specification
Your Ref. No. Nil	Dated:	13-04-22	(ASTM C39)

### COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	4-04	-22	Tested on:	15-0	)4-22	in dry/wet condition				ONLINE REPORT
Sr. No.	Mark*		-	Date*	Size (in)	Wet Weight	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Footings (4000 Psi)	6	4	2022	6Diax12	(rtg/ gills) 	(rtg/ gills) 12.6	28.28	43	(psi) 3406		Non Engraved
2	Footings (4000 Psi)	6	4	2022	6Diax12		12.4	28.28	33	2614		Non Engraved
3	Footings (4000 Psi)	6	4	2022	6Diax12		12.6	28.28	40	3168		Non Engraved
4	Columns (5000 Psi)	6	4	2022	6Diax12		13.2	28.28	35	2772		Non Engraved
5	Columns (5000 Psi)	6	4	2022	6Diax12	RINE	13.8	28.28	40	3168		Engraved
6	Columns (5000 Psi)	6	4	2022	6Diax12	I NEAD IN	13.4	28.28	35	2772		Non Engraved
7					11	DHE NAME COE THY LORD WHO	14	E				
8					4.81			ND.				
9							6					
10					-	- (A	INRE.					
11												
12												
13												
14												
15												
16												
Witnessed by:												

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

ORIGINAL A carbon copy for the report has been retained in the lab for record.



Our Ref. No. CL/CED/ 8589	Dated:	15-04-22	<b>Test Specification</b>
Your Ref. No. 37/KSD	Dated:	17-03-22	( )

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	6-04	-22	Tested on:	15-0	4-22	in dry/wet condition				ONLINE REPORT
Sr. No.	Mark*			Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)			Water Absorpti on (%)	Remarks
1	PR-1				8.9 x 4.3 x 3.1	3575	3010	38.27	30	1756	18.77	
2	PR-1				8.7 x 4.2 x 3.1	3425	2880	36.54	36	2207	18.92	
3												
4												
5					/	GINE	RIATE					
6					>	T NEAD IN						
7					11	DHE NHOLE COE THY LORD WHO	4					
8					4.81		the set	NND N				
9						×	-					
10					<	-14	IDRE .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

#### illiesseu by

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



3082 Dr. M. Yousaf



ORIGINAL A carbon copy for the report has been retained in the lab for record.

> 3093 Dr. Aqsa

#### To: **Sub Divisional Officer**

**Building Sub Division Nankana Sahib** 

Project: Construction for the Project GS No. 5854 For the Year 2021-22. (Elite Block)

Our Ref. No. CL	/CED/ 8590	Dated:	15/4/2022	Test Specification
Your Ref. No.	890/SDO/BSD/NNS	Dated:	10-03-22	( BS 1881-116 )

### COMPRESSION TEST REPORT



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	7-04	-22	Tested on:	12-0	4-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*		-	Date*	Size (in)	Wet Weight (Ka/ ams)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)		Water Absorpti on (%)	Remarks
1	Footing	15	1	2022	6x6x6		8.4	36	58	3609		Engraved
2	Footing	15	1	2022	6x6x6		8.4	36	51	3173		Engraved
3	Footing	15	1	2022	6x6x6		8.2	36	52	3236		Engraved
4							-					
5					/	GINE	RIATE					
6					>	READ IN						
7							4	F				
8					188							
9							ł					
10					<	-LA	INNE					
11												
12												
13												
14												
15												
16												
Witness	ed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



3093 Dr. Aqsa

To: Sub Divisional Officer

Building Sub Division Nankana Sahib

Project: Construction for the Project GS No. 5854 For the Year 2021-22.

Our Ref. No. CL/	CED/ 8591	Dated:	15/4/2022	Test Specification
Your Ref. No.	893/SDO/BSD/NNS	Dated:	11-03-22	( BS 1881-116 )

## **COMPRESSION TEST REPORT**



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	7-04	-22	Tested on:	12-0	)4-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*		-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Boundary Wall	21	12	2021	6x6x6		8.6	36	108	6720		Non Engraved
2	Boundary Wall	21	12	2021	6x6x6		8.6	36	113	7031		Non Engraved
3	Boundary Wall	21	122	2021	6x6x6		8	36	50	3111		Non Engraved
4												
5						RINE	RIATE					
6						READIN						
7						DHE NHOLE OF THY LORD VIND		EB				
8					188			HND				
9												
10					- <	-/A	IORE .					
11												
12												
13												
14												
15												
16												
Witnessed by:												

Results can also be seen on website <a href="https://civil.uet.edu.pk/concrete-laboratory-reports1/">https://civil.uet.edu.pk/concrete-laboratory-reports1/</a>

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



:	For Dura Flow	
	Azam Chowk, Lahore.	
	Project: Nil	

Our Ref. No. CL/CED/ 8592	Dated:	15/4/2022	Test Specification
Your Ref. No. Nil	Dated:	08-04-22	(BS 1881-116)

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	8-04	-22	Tested on:	12-04-22 in dry/wet condition		ONLINE REPORT				
Sr. No.	Mark*		•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)			Water Absorpti on (%)	Remarks
1		30	3	2022	6x6x6		8.2	36	43	2676		Non Engraved
2		30	3	2022	6x6x6		8.2	36	62	3858		Non Engraved
3												
4												
5					/	GINE	RIATE					
6					)	I NEAD IN	(FIRE )					
7						DHE NAME COE THY LORD VIND	4					
8					- ASI							
9						×	-	<b>7</b>				
10					<	-14	IDRE .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory

	Plain and Reinforced Concrete Laboratory Civil Engineering Department University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895	ORIG A carbon the rep been ret the lab fo
То:	Sub Divisional Officer Buildings Sub Division No.9, Lahore.	30 Dr. <i>i</i>
	Project: Master Planning of Qurban Lines, Lahore Phase-I. Construction of BS (18-19) Apartments a Qurban Lines Lahore.	t

Our Ref. No. CL/CED/ 8593	Dated:	15/4/2022	Test Specification
Your Ref. No. 76/9th	Dated:	25/1/2022	(BS 1881-116)

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	5-04	-22	Tested on:	12-0	4-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate Ioad (Imp.Tons)		Water Absorpti on (%)	Remarks
1	(1:1.5:3)	24	1	2022	6x6x6		8	36	108	6720		Non Engraved
2	(1:1.5:3)	24	1	2022	6x6x6		8.4	36	97	6036		Non Engraved
3	(1:1.5:3)	24	1	2022	6x6x6		8.6	36	101	6284		Non Engraved
4	(1:1.5:3)	24	1	2022	6x6x6		8.4	36	86	5351		Non Engraved
5					/	GINE	RIATE					
6					>	READ W	200					
7						DHE NHOLE OE THY LORD WHO	-4					
8					481			WO H				
9						-	-					
10					<	-LA	IORE .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



GINAL on copy for eport has etained in for record.

> 3077 Aqsa

	Plain and Reinforced Concrete Laboratory Civil Engineering Department University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895	ORIGINAL A carbon copy fo the report has been retained in the lab for record
		3077 Dr. Aqsa
	Divisional Officer dings Sub Division No. 9 Lahore	
•	ect: Master Planning of Qurban Lines, Lahore Phase-I. Construction of BS (18-19) Apartments at ban Lines	

Our Ref. No. CL/C	ED/ 8594	Dated:	15/4/2022	Test Specification
Your Ref. No.	70/9th	Dated:	22/1/2022	( BS 1881-116 )

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	5-04	-22	Tested on:	12-0	)4-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)		Water Absorpti on (%)	Remarks
1	(1:2:4)	21	1	2022	6x6x6		8.8	36	110	6844		Non Engraved
2	(1:2:4)	21	1	2022	6x6x6		8.2	36	111	6907		Non Engraved
3	(1:2:4)	21	1	2022	6x6x6		8	36	92	5724		Non Engraved
4	(1:2:4)	21	1	2022	6x6x6		8.8	36	110	6844		Non Engraved
5					/	ARTHE	RIATE					
6					>	I READ IN	2 IS					
7						DHE NAME OF THY LORID WHO	14.1	FB				
8					ASI ASI			UNI 				
9												
10					<	[A	INRE .					
11							-					
12												
13												
14												
15												
16												
Witness	ed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



٩L py for has ed in ecord.

	Plain and Reinforced Concrete Laborator Civil Engineering Department University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895	A carbon copy for the report has been retained in the lab for record.
To:	Sub Divisional Officer Public Health Engineering Sub Division Noor Pur Thal	3107 Dr. Aqsa
	Project: Provision of Water Supply/ Hand Pump/ Drainage/ PCC Slab/ Janazagah UC CH Khushab (NA-93). (Govt. Contractor; M/S Malik Muhammad Imran Awan). Our Ref. No. CL/CED/ 8595 Dated: 15/4	IOHA District 4/2022 <u>Test Specification</u>
	Your Ref. No. 268/N.P.T Dated: 05-	04-22 (BS 1881-116 )



Specim	ens received on:	1	1-04	-22	Tested on:	12-0	)4-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*		•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)			Water Absorpti on (%)	Remarks
1	(1:2:4)	9	3	2022	6x6x6		8	36	73	4542		Non Engraved
2	(1:2:4)	9	3	2022	6x6x6		7.8	36	64	3982		Non Engraved
3												
4												
5					/	GINE	RIAR					
6					)	T READ IN	Sale D					
7						CE THY LORD WHO	44					
8					- 38			IND				
9						×						
10					<	-14	IONE °					
11												
12												
13												
14												
15												
16												
Witnessed by:												

#### Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



Our Ref. No. CL/CED/ 8596	Dated:	15/4/2022	Test Specification
Your Ref. No. 267/N.P.T	Dated:	05-04-22	( BS 1881-116 )

#### Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	1-04	-22	Tested on:	12-0	)4-22	in dry/wet	t condition			
Sr. No.	Mark*	Cas DD	_	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)		Water Absorpti on (%)	Remarks
1	(1:2:4)	9	3	2022	6x6x6		8	36	67	4169		Non Engraved
2	(1:2:4)	9	3	2022	6x6x6		8	36	57	3547		Non Engraved
3												
4												
5						BULL	BING S.					
6					0	THE NAME	2000					
7						OF THY	ر تېل انډې قلق.	- 12				
8					E R S							
9					- >	0,		2				
10						A	IORL					
11												
12												
13												
14												
15												
16												

#### Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)

2. The test results are recommended to be interpreted in the light of above factors by the engineer.



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

264/N.P.T

		1-04	-22	Tested on:	12-0	94-22	in dry/we	t condition			ONLINE REPORT
(*	Cas DD	•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate Ioad (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
4)	4	3	2022	6x6x6		8	36	63	3920		Non Engraved
4)	4	3	2022	6x6x6		7	36	32	1991		Non Engraved
				/	GINE	RIATE					
				)	T NEAD IN	Sala D					
						14.4	EP-				
							Ma				
					2	- 6	X				
				<	-LA	INRE ?					

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

Your Ref. No.

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



03-04-22

Dated:

	Plain and Reinforced Concrete Laboratory Civil Engineering Department University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895	ORIGINAL A carbon copy for the report has been retained in the lab for record.
		3107 Dr. Aqsa
To:	Sub Divisional Officer Public Health Engineering Sub Division Noor Pur Thal	
	Project: Provision of Filtration Plant, Water Supply/ Drainage/ PCC Slab, Road UC MOHIB PUR District Khushab (NA-94). (M/S Al-Nafay Construction).	

Our Ref. No. CL/CED/ 8598	Dated:	15/4/2022	Test Specification
Your Ref. No. 134/N.P.T	Dated:	03-04-22	(BS 1881-116)

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	11-04-22			Tested on:	12-0	4-22	in dry/we		ONLINE REPORT		
Sr. No.	Mark*			Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(1:2:4)	25	12	2021	6x6x6		8.2	36	65	4044		Non Engraved
2	(1:2:4)	25	12	2021	6x6x6		8	36	84	5227		Non Engraved
3												
4												
5					/	GINE	RIATE					
6					>	T NEAD IN	RIST					
7						DE NICLE OF THY LORD WHO	14					
8					- 38			IN D				
9						2	-	7				
10					<	(A	INRE .					
11												
12												
13												
14												
15												
16												
Witness	ed by:											

#### ninesseu by.

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



To: **Resident Engineer** 

ESS-I-AAR Consultant Old Chiniot Road Chah Totan Wala Jhang City

Project: Rehabilitation/Improvement of Sewerage System Jhang Phase-I.

Our Ref. No. CL/CED/ 8599	Dated:	15/4/2022	Test Specification
Your Ref. No. No. 1265	Dated:	10-02-22	( BS 1881-116 )

### COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	11-04-22		-22	Tested on:	on: 12-04-22		in dry/we	ONLINE REPORT			
Sr. No.	Mark*		-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Conc. work of PumpHouse	23	11	2021	6x6x6		8.6	36	81	5040		Non Engraved
2	Conc. work of PumpHouse	23	11	2021	6x6x6		8.4	36	122	7591		Non Engraved
3												
4												
5					/	RINE	RIATE					
6					- )	NEAD W		×				
7						DHE NAME OF THY LORD WHO	14.9	EB				
8					- ASI			IND				
9							1					
10					<	- (A	- Ret					
11							I					
12												
13												
14												
15												
16												
Witness	sed by:											

#### vitnessea by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



:	Re	sid	en	t E	ng	inee	er									
	ES	S-I	-A/	٩R	Co	onsi	ultant	Old	Chiniot	Ro	ad Cł	nah T	otan	Wal	a Jhan	g City
	_			_									-			

Project: Rehabilitation/Improvement of Sewerage System Jhang Phase-I

Our Ref. No. CL/CED/ 8600	Dated:	15/4/2022	Test Specification
Your Ref. No. No. 1264	Dated:	10-02-22	( BS 1881-116 )

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	1-04	-22	Tested on:	12-0	4-22	in dry/we		ONLINE REPORT		
Sr. No.	Mark*		-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)			Water Absorpti on (%)	Remarks
1	Conc. Work of wet well	5	12	2021	6x6x6		8.6	36	41	2551		Non Engraved
2	Conc. Work of wet well	5	12	2021	6x6x6		8.8	36	54	3360		Non Engraved
3												
4												
5					- /	GINE	RIATE					
6					- )	NEAD W		<b>X</b>				
7						DHE NAME OF THY LORD WHO	4	EB				
8					/ 8.81		Reserved 1	NN Ni				
9						-	1					
10					- <	- (A	IDRE .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

#### vitnessea by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



To:	Resident Engineer
	ESS-I-AAR Consultant Old Chiniot Road Chah Totan Wala Jhang City

Project: Rehabilitation/Improvement of Sewerage System Jhang Phase-I

Our Ref. No. CL/CED/ 8601	Dated:	15/4/2022	Test Specification
Your Ref. No. No. 1263	Dated:	10-02-22	( BS 1881-116 )

### COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	1-04	-22	Tested on:	12-0	)4-22	in dry/we	ONLINE REPORT			
Sr. No.	Mark*		Casting Date*		Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Conc. Work of Boundarv wall	2	12	2021	6x6x6		8.6	36	120	7467		Non Engraved
2	Conc. Work of Boundarv wall	2	12	2021	6x6x6		8.6	36	84	5227		Non Engraved
3												
4												
5					/	HINE	RIATE					
6					>	I READ IN						
7						DHE NAKLE <u>OF</u> THY LORIO WHO		EB				
8					- ASI			HND				
9							-	<b>X</b>				
10					- <	-14	ORE					
11												
12												
13												
14												
15												
16												
Witness	ed by:											

#### illesseu by

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

3090 Engr. Ubaid

t

**Muhammad Imran Khan Material Engineer ECSP** 

To:

Project: Reconstruction of Pipal House A-Block Lahore. (M/s Uni Build Associate Pvt. Ltd.)

Our Ref. No. CL/	CED/ 8602	Dated:	15/4/2022	Test Specification
Your Ref. No.	343/ECSP/PH/ME/16	Dated:	04-04-22	(ASTM C39)

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	07-04-22			Tested on:	14/4	/2022	in dry/we	ONLINE REPORT			
Sr. No.	Mark*		-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5th Floor Columns	6	3	2022	6Diax12		14	28.28	43	3406		Engraved
2	5th Floor Columns	6	3	2022	6Diax12		13.4	28.28	38	3010		Engraved
3	5th Floor Columns	6	3	2022	6Diax12		13.6	28.28	39	3089		Engraved
4												
5					/	GINE	RIATE					
6					)	TINEAD IN	San De					
7						DHE NIKKE OF THY LORD WHO	14.4	EP-				
8					188			No.				
9						2		<b>7</b>				
10					<	(A	INRE?					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

3090 Engr. Ubaid

t

To: **Muhammad Imran Khan Material Engineer ECSP** 

Project: Reconstruction of Pipal House A-Block Lahore. (M/s Uni Build Associate Pvt. Ltd.)

Our Ref. No. CL/	CED/ 8603	Dated:	15/4/2022	Test Specification
Your Ref. No.	343/ECSP/PH/ME/17	Dated:	04-04-22	( ASTM C39 )

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	7-04	-22	Tested on:	14/4	/2022	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*		•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	6th Floor Slab	26	3	2022	6Diax12		13.6	28.28	37	2931		Engraved
2	6th Floor Slab	26	3	2022	6Diax12		13.4	28.28	43	3406		Engraved
3	6th Floor Slab	26	3	2022	6Diax12		13.2	28.28	38	3010		Engraved
4												
5					/	GINE	RIATE					
6					)	READ W	200	<b>X</b>				
7						DHE NHOLE CRETHY LORD WHO	14.1	FB				
8					481			NND 				
9							-					
10					<	-14	ORE					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

#### illiesseu by

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

3092 Engr. Ubaid

To: Mr. Ajum Mustafa (Project Co-ordinator) AHW Management Consultants Pvt. Ltd. Lahore

Project: Nil			
Our Ref. No. CL/CED/ 8604	Dated:	15-04-22	Test Specification
Your Ref. No. Nil	Dated:	07-04-22	(ASTM C39)

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	7-04	-22	Tested on:	14-0	)4-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*		-	Date* YYYY	Size	Wet Weight		Area of X-Section		Ultimate Stress	Water Absorpti on (%)	Remarks
1	6000 Psi	DD 2	3	2022	(in) 6Diax12	(r.g/ gms) 	(Kg/ gms) 13.4	(Sq. in) 28.28	(Imp.Tons) 83	(psi) 6574		Non Engraved
2	6000 Psi	2	3	2022	6Diax12		13	28.28	79	6257		Non Engraved
3	6000 Psi	2	3	2022	6Diax12		13.8	28.28	81	6416		Non Engraved
4	4500 Psi	31	3	2022	6Diax12		14	28.28	100	7921		Non Engraved
5	4500 Psi	31	3	2022	6Diax12	HILE	13.8	28.28	84	6653		Non Engraved
6	4500 Psi	31	3	2022	6Diax12	READ N	13	28.28	86	6812		Non Engraved
7						DHE NAME OF THY LORD WHO	14.1	EB				
8					188		(Contraction)					
9							6					
10					- <	· ····································	INRE.					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



**Q-Links Property Management Pvt. Ltd** 

Project: Construction of Jasmine Grand Mall, Bahria Town Lahore.

Our Ref. No. CL	/CED/ 8605	Dated:	15/4/2022	Test Specification
Your Ref. No.	QLC-BO-BH2-2022-04-LTR-001	Dated:	06-04-22	(ASTM C39)

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	7-04	-22	Tested on:	14/4	/2022	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)			Water Absorpti on (%)	Remarks
1	5500 Psi	7	3	2022	6Diax12		13.2	28.28	51	4040		Engraved
2	3000 Psi	8	3	2022	6Diax12		14	28.28	33	2614		Engraved
3	3000 Psi	8	3	2022	6Diax12		13.2	28.28	36	2851		Engraved
4	5500 Psi	8	3	2022	6Diax12		13.4	28.28	58	4594		Engraved
5					/	GINE	RIATE					
6					)	READ IN	200					
7						DHE NAME CE THY LORD WHO	14.9	EB				
8					481			HN0				
9							1	<b>X</b>				
10					- <	- (A	IDR <del>E</del>					
11							-					
12												
13												
14												
15												
16												
Witness	sed by:											

#### illesseu by

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



To:	Project Manager	
-----	-----------------	--

Q-Links Property Management Pvt. Ltd

Project: Construction of Broadway Heights, 3 Bahria Orhard Lahore.

Our Ref. No. CL	/CED/ 8606	Dated:	15/4/2022	Test Specification
Your Ref. No.	QLC-BO-BH2-2022-04-LTR-003	Dated:	06-04-22	(ASTM C39)

### **COMPRESSION TEST REPORT**

Specim	ens received on:	0	7-04	-22	Tested on:	14/4	/2022	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*		•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	3000 Psi	10	3	2022	6Diax12		13	28.28	30	2376		Non Engraved
2	3000 Psi	10	3	2022	6Diax12		13	28.28	35	2772		Non Engraved
3												
4												
5					- /	GINE	RIATE					
6					)	HEAD W	200					
7						DHE NAME CE THY LORD WHO	4	EB				
8					/ 8.81			IND				
9							1					
10					-	-/A	IDR <del>E</del>					
11							I					
12												
13												
14												
15												
16												
Witness	sed by:											

#### Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

3087 Engr. Ubaid

To: Engr. Lt. Col. (R) Habib ur Rehman Qaiser (TI) Director Projects, Overseas Construction Co. (Pvt.) Ltd

> Project: Gulberg City Centre. Our Ref. No. CL/CED/ 8607

Your Ref. No. OCC/UET/01

## COMPRESSION TEST REPORT



**Test Specification** 

(ASTM C39)

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	7-04	-22	Tested on:	14/4	/2022	in dry/wet condition			ONLINE REPORT	
Sr. No.	Mark*		-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)			Water Absorpti on (%)	Remarks
1		11	3	2022	6Diax12		13	28.28	58	4594		Non Engraved
2		11	3	2022	6Diax12		14	28.28	52	4119		Non Engraved
3		11	3	2022	6Diax12		13	28.28	48	3802		Non Engraved
4												
5					/	RINE	RINE					
6					>	I READ IN						
7						DHE NHOLE OF THY LORD VIND	149	EB				
8					188		T	i Ma				
9							ł					
10					<	(A	RH					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Dated:

Dated:

15/4/2022

07-04-22

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



**Engineering Services Consultants.** 

Project: Establishment of Center of Excellence Boys at Chakwal.

Our Ref. No. CL/0	CED/ 8608	Dated:	15/4/2022	Test Specification
Your Ref. No.	RE/ESC/COE/2022-32	Dated:	04-04-22	(ASTM C39)

### COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	5-04	-22	Tested on:	15-0	)4-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Primary Section G.F. Slab (Slab-1)	4	3	2022	6Diax12		13	28.28	70	5545		Non Engraved
2	Primary Section G.F. Slab (Slab-1)	4	3	2022	6Diax12		13	28.28	87	6891		Non Engraved
3	Primary Section G.F. Slab (Slab-1)	4	3	2022	6Diax12		13	28.28	85	6733		Non Engraved
4												
5					- /	GINE	RIATE					
6						I READ IN						
7						DHE NAME CE THY LORD WHO	4	EB				
8					4.81			IND				
9						-	-					
10					<	-//	ORE					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

#### illesseu by

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL A carbon copy for the report has been retained in the lab for record.

> 3113 Dr. Yousaf

To: Lt Col. (R) Ubaid ur Rehman SPM (JV) PEC Building Project

Project: Construction of PEC Regional Office Lahore. (9 x Columns top roof to Mumty).

Our Ref. No. CL/	/CED/ 8609	Dated:	15/4/2022	Test Specification
Your Ref. No.	901/NLC-TD(JV)/PEC/610	Dated:	11-04-22	(ASTM C39)

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	2-04	-22	Tested on:	14/4	/2022	in dry/wet condition			ONLINE REPORT	
Sr. No.	Mark*		-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)		Water Absorpti on (%)	Remarks
1	#1681	13	3	2022	6Diax12		13	28.28	73	5782		Non Engraved
2	#1686	13	3	2022	6Diax12		13	28.28	73	5782		Non Engraved
3	#1691	13	3	2022	6Diax12		13	28.28	65	5149		Non Engraved
4												
5					/	GINE	RIATE					
6					- )	T NEAD IN	(FIRE )					
7					11	DHE NHOLE COE THY LORD WHO	4					
8					4.81			IND				
9						2	-	7				
10					- <	-4	IORE .					
11												
12												
13												
14												
15												
16												
Witness	ed by:	•				•	•	•	•	•	•	

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



- To: **Muhammad Tahir Saleem** 
  - Project Director, Mall of Sheikhupura

Project: Construction of Mall of Sheikhupura in Sheikhupura.

Our Ref. No. CL/CED/ 8610	Dated:	15/4/2022	Test Specification
Your Ref. No. Nil	Dated:	12-04-22	(BS 1881-116)

ORIGINAL A carbon copy for

the report has been retained in

the lab for record.

3114 Dr. Yousaf

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:		12-04-22		-22	Tested on:	15-0	4-22	in dry/wet condition				ONLINE REPORT
Sr. No.	Mark*		-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Raft Found. (3000Psi)	16	3	2022	6x6x6		8.2	36	59	3671		Non Engraved
2	Raft Found. (3000Psi)	16	3	2022	6x6x6		8.4	36	65	4044		Non Engraved
3												
4												
5					/	HINE	RIATE					
6					- )	T READ IN						
7						DHE NHOLE OE THY LORO WHO	149	EB				
8					- ASI			I Ma				
9						-	1					
10					- <	-4	IDRE .					
11												
12												
13												
14												
15												
16												
Witness	ed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory



Project: Provision of Urgently Neded Female Hostle Fac	cilities at University of Vete	rinary & Animal S	ciences
at Ravi Campus, Pattoki. Our Ref. No. CL/CED/ 8611	Dated:	15/4/2022	Test Specification
Your Ref. No. E.E.736	Dated:	04-04-22	( BS 1881-116 )



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	12-04-22		-22	Tested on:	15-0	4-22	in dry/wet condition				ONLINE REPORT
Sr. No.	Mark*	Cas DD	-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)		Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	G.F Slab	7	3	2022	6x6x6		8	36	61	3796		Engraved
2	G.F Slab	7	3	2022	6x6x6		8.2	36	65	4044		Engraved
3												
4							-					
5					1	EINE	RIATE					
6					-	READIN						
7						DHE NAME OF THY LORD VIND	4					
8					188							
9					-	-						
10					-	- (A	-					
11							-					
12												
13												
14												
15												
16												
Witness	ed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory

	Plain and Reinforced Concrete Laboratory   Civil Engineering Department   University of Engineering and Technology, Lahore. Pakistan   Landline: 042-99029245 & 042-99029202	ORIGINAL A carbon copy for the report has been retained in the lab for record.
To:	Engr. Tayyab Rasool Project Manager, Renaissance International Pvt. Ltd.	3109 Dr. Aqsa
	Project: Executing Infrastructure Development Works at Lahore Motorway City (Dream Orchard Sheikhupura Road, Lahore. (Construction of Overhead Water Reservior No.5). Our Ref. No. CL/CED/ 8612 Dated: 15/4/2022	Block) <u>Test Specification</u>
	Your Ref. No. QC/22/019 Dated: 22/3/2022	( BS 1881-116 )

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	1-04	-22	Tested on:	12-0	)4-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	-	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate Ioad (Imp.Tons)		Water Absorpti on (%)	Remarks
1	RCC Bowl Base Slab	24	2	2022	6x6x6		8.2	36	80	4978		Non Engraved
2	RCC Bowl Base Slab	24	2	2022	6x6x6		8.2	36	83	5164		Non Engraved
3	RCC Bowl Base Slab	24	2	2022	6x6x6		8.2	36	77	4791		Non Engraved
4												
5					/	HINE	RIATE					
6						READ W	205 D					
7						DHE NAME OF THY LORD VIND						
8												
9							-					
10					<	-LA	IONE .					
11												
12												
13												
14												
15												
16												
Witness	ed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.





ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

3074 Dr. Yousaf

To: Engr. Faizan Hussain

Assistant Engineer B&W Department UET Lahore.

Project: Remaining Work for Nano Technologies Work UET Lahore.

Our Ref. No. CL/CED/ 861	3	Dated:	15-04-22	Test Specification
Your Ref. No. B&W/AB	N/3198A	Dated:	04-04-22	( BS 3921** )

### COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	4-04	-22	Tested on:	15/4	/2022	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Casting Date*			Size	Wet Weight		Area of X-Section	load		Water Absorpti on (%)	Remarks
1	SS	DD			(in) 9 x 4.4 x 2.8	(Kg/ gms) 	(Kg/ gms) 3050	(Sq. in) 39.6	(Imp.Tons) 45	(psi) 2545		
2	SS				8.9 x 4.3 x 2.9		3145	38.27	37	2166		
3	SS				9 x 4.4 x 2.9		3145	39.6	43	2432		
	SS				9 x 4.4 x 2.9		3095	39.6	38	2432		
4												
5	SS				8.8 x 4.3 x 2.9	EINE	3190	37.84	44	2605		
6					)	READ W	(FIRE N					
7					11	DEE NACLE	-E	E				
8					/ R.S.I			- Na				
9						2	- 5	,				
10					<	-14	INRE?					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory

	Plain and Reinforced Cone Civil Engineering Depar University of Engineering and Technology, Landline: 042-99029245 & 042-99029202	tment	5	ORIGINAL A carbon copy for the report has been retained in the lab for record.
				3034 Dr. Yousaf
То:	Safdar Hussain Resident Engineer ACE, Danish School Mankera Residency			
	Project: Establishment of Daanish School (Boys & Girls) at Construction), (PKG #2, 3&4.) Our Ref. No. CL/CED/ 8614	Mankera District Bha Dated:	akkar (M/s A.H. 15-04-22	Test Specification

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

ACE/RE-PDS/MNK/BHK/22/506

Specim	ens received on:	3	0/3/2	022	Tested on:	15/4	/2022	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*		•	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	SP				8.5 x 4.2 x 2.7		2400	35.7	46	2886		Machine Made
2	SP				8.7 x 4.3 x 2.8		2515	37.41	35	2096		Machine Made
3	SP				8.5 x 4.2 x 2.6		2350	35.7	38	2384		Machine Made
4	SP				8.5 x 4.3 x 2.7		2460	36.55	27	1655		Machine Made
5	SP				8.4 x 4.2 x 2.7	ARTHE	2345	35.28	46	2921		Machine Made
6	SP				8.5 x 4.2 x 2.6	2890	2360	35.7			22.46	Machine Made
7	SP				8.5 x 4.2 x 2.7	3050	2470	35.7			23.48	Machine Made
8	SP				8.4 x 4. <mark>2 x 2.6</mark>	2915	2390	35.28			21.97	Machine Made
9	SP				8.3 x 4.2 x 2.6	2930	2375	34.86			23.37	Machine Made
10	SP				8.4 x 4.2 x 2.7	2885	2355	35.28			22.51	Machine Made
11												
12												
13												
14												
15												
16												
Witnessed by:												

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. \* as engraved on the specimens (if any)

Your Ref. No.

2. \*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. \*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. \*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$  Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.

24/3/2022

Dated:

( BS 3921\*\* )